



No.399 Gang Wen Road, Fengxian District Shanghai, China 201413
Tel:(86-21) 3755 4800 Fax:(86-21) 3755 4819

Test Report

Test Report No.: 26624018

Issue Date: 21/02/11(DD/MM/YY)

Client Information:

Client Name: LLC "VEGA"	IKEA Supplier No.: S0204
Client Contact: Nefedov Alexander	IKEA Contacts: /
Contact Address: 192007 Russia, Saint-Petersburg, Ligovski pr., 269	

Test Objectives:

Sample Receive Date/Test Start Date: 16/02/11	
Article No.: /	Article Name: /
Material Name: Fibreboard of JSC "ArkhangelskPulp and paper Mill"	
Produced By: Fibreboard	
Date Stamp /Batch Number / Product Date: 08.02.2011	
Test type: Verification Test	
Information by applicant: /	

Test Performed:

Test Method:
Formaldehyde Content in Wood Based Materials and Products-Perforator Method, EN 120,ISO-MAT-0003 Perforator

Information By Lab:

Sample not sealed in shrinking film when received.

Direction of Test:

<ol style="list-style-type: none">1. The standards listed are traceable to the national and international standards of measurement.2. The test results exclusively relate to the samples under test.3. The test report shall not be reproduced except in full, without the written approval of our laboratory.



No.399 Gang Wen Road, Fengxian District Shanghai, China 201413
Tel:(86-21) 3755 4800 Fax:(86-21) 3755 4819

Approval:

Signature:

A handwritten signature in black ink, appearing to read 'Per Lundmark', is written above a horizontal line.

Per Lundmark
ITTC General Manager

With Reference to EN 120:1992 Formaldehyde-Perforator Method

(A) Test Result Summary (For IKEA Specification IOS-MAT-0003: AA-10899-9)

Moisture Content (%)	6.2
-----------------------------	-----

No.	Formaldehyde Content (mg /100 g oven-dry board)		IKEA Limit (mg /100 g oven-dry board)	
	Individual Value	Mean Value	Dry Process Fibreboard Excluding for IKEA Flooring	Dry Process Fibreboard Used for IKEA Flooring
1	0.44	0.4	5.0	8.0
2	0.42			

Remark:

- (a) The FA result has been recalculated at the basis of humidity 6.5%
- (b) Sample wasn't sealed in shrinking film when received.

(B) Test Method

Testing Item	Testing Method	Report Limit (mg /100 g oven-dry board)
Formaldehyde	With Reference to EN 120:1992	0.1

Sample Photo:



-----End of Report-----